woo spodsAyny - mmm//:dpy ssaippy 1ouIsiul - L90 £££-008-1 (Blesisny 104
(¥£258 SSS 600 :USPaMS) $£ZS8 G55 008 00 :2doin3 U0 ‘6€€8-H82-008-1 :EPEUe) IO ‘P€ZS-855-008-) :S'N 10} JAGINN SDIAIDS Jawolsng 9a14-|0
‘saluedwod Aleipisgns Jo pajeljiye s)

jo Aue Jo -ou| ‘|apeN Aq Aem Aue ul pazioyine Jo pasiopusd ‘palosuods jou ale spnpoid AynH
"ou| ‘|9Jje JO UOISSIWLISd YIM Pasn pUE PBUMO 3Je SHIBWSPEI) PS)eIooSSE pue @44NLS 44NL

6617 L¥ZLOZ J
6€€8-782-008-1 ‘epeue) pue yzG-855-008-1:"S'N AUl Ul

SLIRIOdSAdd4NH

*Alisea alow Jano diy Aew waisAs

*aoeyins padols uo waysAs Buioe(d jI uonned BwWaIIXa asn
(‘1res @sn jou oQ) "8401s pue Aj18|dwod

sjuey Aidws 1o pues ‘azsaljlue 21X0}-UOU pPpe Jayiesm
Buizealy-qns Bulng ‘8zea1y 01 Jue) Ul JI8TEM MO|[E JoU 0Q
‘sawi |e ye ded yum patanod doy ajod deay

‘Bunyiys

woJj wsiueysaw desy 01 uonned asn ‘waisAs Buirow usym
‘aauBUSIURW

pue uone|felsul Jadoid 1oy fenuew uonINIISUl 93S
juswdinba pabewep uo Aejd JjonsN

‘saum peayiano Jo/pue Auadoid feuosiad woly 83l pue
puIm ay) woly pajosjoid ealte ue ul io/pue uonisod abelols
ay) Ul waisAs ade|d Iano di} Aew waisAs ‘suonipuod
Jayream a1anas lo/pue Apuim Burinp walsAs asn jou og
[eISUI 10} SN YIBd 310Jaq WISAS ¥I9YD

‘asn a1ojaq

1redas pue uoIS01109 SUBIS pue JeaM BAISSBOXD ‘Blemp.ey
2500 ‘Ise|feq Jadoid 10) asn yoea a10j0q WalSAS 29y
‘Klerelpawiwi

a|od aoe|dal ‘alaymAue |991s ay) ybnoiyy paresauad

sey 1snu J| ‘wured [pweus Joualxe yim juredal pue (buiddiyo
‘Bunud ‘1sni) uolsoliod Jo subis 1oj walsAs ajod 328y
"UOITRI01ISIOP JO/PUE UOISOII0D 3SNED PIN0D 219

‘19131] ‘sselo 'aseq ajod woly Aeme ersorew oluehio daay
19n0 di 0] waisAs asned pjnod

pue afexes| asneo sainjound "s1oalqo dreys 1ay1o 1o [preih
0 931} puUe Y100WS 37 ISNW 3seq ay) Yieauaq adepns

‘19U Ul 9|Bueiua Aew s308[go *(*019

‘saoepjoau ‘sayorem ‘sbull) A1jamal ream jou op ‘Aejd Buling
‘wa1sAs 1snlpe 1o aAow 01 UsIp|IYd MOje Jou oq

‘sired Buinow wouy Aeme siabuly

pue spuey daay ‘weisAs Buinow 1o ybiay Bunsnipe uaym
*saunful Buisnes Jano din Aew waisAs

se ‘ybrem yum aseq Buijjiy Inoynm uonisod 1ybudn ue ug
wa1sAs aAea| JaASN "punoib 8y} 01 8Xels pue pues 10 Jarem
yum Aj@1a1dwos waisAs (|1 ‘9191dwod si A|quiasse sy
*ajod Jo/pue aseq uo Aejd 10 axeys ‘quild ‘apijs Jou og

18U 10 Wi ‘Preogyoeq Yyim 19ejuod

U1 8W09 89ky/Y199) J1 1N220 PIN0d AInful SNOLIBS 18U pue
wi ‘preogyoeq ay) woly Aeme aoey s,1ake|d dasy ‘sanianoe
adAy junp Buiwiopiad uaym Ajreioadse ‘Aejd Buung

‘19U 1o saodelq 1oddns ‘preogyaeq Buipnjoul

waisAs ay) jo yred Aue 1o wil 8yl uo ONVYH LON Od

‘waysAs ayy Jo uonesado ajes 1oy sajni asay}
Mojjos pue mouy siaferd je jey} ainsua }Snw JSUMO

"AOVINVA AL¥IdO¥d YO/ANV ANNFNI SNOIIS NI
1INS3Y AVIN SONINYVM IS3HL MOTT04 OL JdNTIvd

‘ou| ‘sauadold
VEN JO jJuSsuod usjum ay) jnoyym ‘ped ur Jo
aloym ul ‘pasn aq jou Aew pue swes} Jaquidw YgN
aAoadsal sy pue -ou| ‘ssiuadold vaN jo Auadoid
AAIsNoxa 8y} aJe Jey) ‘Auadoid |enjos|@jul JO SWiIO)
Jayjo Jo/pue ‘subisap payybuAdod pue sysewspes)
ale jonpoud siy} uo psonpoidas suonesyuspl
wes} Jeqwaw VgN [enpiAIpUl pue YgN 8yl

)m\m 152102

15 1oy woysAs oayo

pue Jutensai punoib yoeesy -

ybudn weyshs
lleqieyseq aje1on Ajnjosen -

“uonesoy paiisep
o} wiaysAs ||egionseq SAON

‘punoib
yim aBeBua sjaeyM BN
ajej01 ‘ojod B

‘uopisod 3semoj 03 Jybray
pieogyjoeq |lecyexseq isnipy

INILSAS ONIAON

/ ‘uopsod
153M0] 0} preOQOEY JaMO| AlInjased
pue yo0jun o} dn 1aA3| ysnd

:qQ¥V08XOvE ¥IMOTOL

I1ANVH

Em_m: paiIsap Je wsiueydaw
201 aBeBua 0} umoys se
EoEu_u (WwZz - Wwe}) (8IL /e
‘|amMOp USPOOM 10 B|pUEYy
Wooiq UM Wi ayy uo dn ysnd Amols
:quv08XovE 3SIVY OL 'L

‘gyvoaxMove 1snrav oL

se|6609) Alojes
a|ge] poddng
(PepuaWWOo9y UOISUSIXT/M
1o)008 doaq .91/6) SBYSUBINA
a|qeisnlpy |lews om] 10 91/6
(8u0) .z/L (om]) :saydUBIM
JawuweH
(B> €91)
‘gl 09€ PUES 10 9SOH usplen
ade]
(w ¥'2) "y 8 JoppeT dajg
ainsesy\ ade|
(desog) pseog poopn
s|doad om|
‘STVIIFLYIN
dNVY STO0O0L d34INd3y

‘wod sdooypews mmm//:dpy
Je 9)isqem [I9uUno) |[egiayseg ueslldWY 9yl }SIA ‘@dueudjuiew
pue asn Jadoud ‘Juswadeld ‘A|quasse uo uoljewsojul dJow 104

‘wojsAs siy) Buisn usym uonnes osn
‘suononsul Buimoyjoy jou io/pue esnsiw Aq pasned aie saunful JSop

\_ INIWLSNrav IHOIFH J

(ONINYVMY

_m_ ‘wayshs ybiom

yiysayew e asinep 0} o|gejdadoe
1ON s! 3 "AYNFNI SNOI¥3S
Ul }Nsal pjnod SUONONJISUl MOJ||0}
0} ainjie4 ‘suopontisul 0} Buipioooe
Jolem JO pues Uum pajse|leq pue
pajqwasse a9 LSNIN ‘SAV1dSIA
Jo} pasn asoy} Buipnjoul ‘swalsAg
lleqyedseq spods  AunH 7TV
SHITAINISSVY

Ol 32110ON

-WybBiay Bunsnfpe uaym papuswiwosal si uoisiaiadns Jnpy

spodg AYnH 10ejU09 ‘pasinbai si adue)sisse [ea1UYDa) §|

“Juepoduwii |[e aJe s)jes 10 SapIdIqay ‘sapionsad se Yons SaAIS01I0D
0} ainsodxa ‘ajod ayj jo uonesoj ayj ‘ajod ayj jo Juawaseld ‘@jewi|d
ayl ‘suonipuod Auew uo spuadap ajod |jeqieyseq 4noA jo ajl| ayL
Y6 ay} 0} umoys

si [aqe] -ajod 0} paxyje |2qe| Bujuiem ayj} puejsiapun pue peay
*Kejd annnedwod aAIssaoxa

10N pue Ajuo asn |euonjealdas awoy 1oy papuajul si Juswdinba siyj
"pleoqyoeq

40 woxpoq 3y} 0} (w g6°L) 9.9 ! yBIay [euonesado wnwiuiy

*ain|ie} wa)sAs ul Jnsal pinod ISNSIW IO UOISOLI0D ‘djewll|)

‘washs

ay} jo podsued} Jo/pue Aejd Buunp ajesedas 0} suonodas ajod ayy mojje
pInod os op o} ainjie4 ‘(sjqesijdde yi) Aiadoid suonoas ajod ay) Jessg
*Aipajoadxaun Jan0 diy

0} waysAs asned p|nod syea| mo|g "abexes) 1oy Alaeinbai aseq 329yo
‘uopnjesado sy} 10} papuswiwodal ate ajdoad (g) om |

‘uonnes awalxa asn ‘Alquiasse Bulnp Jappe| e Buisn j|

ajew _m:o_«us.:m |leuonippe ._o\u:a sued 1o} |eLiajew m:_xomn lle apisu
pue xoq ainua }29yy ‘Auadoid pajesado pue ‘paurejurews ‘pajjejsul jou si
wiad)sAs siyj Ji sysixa Ainful snouas jo A y v ‘Ainfui 10 juapiooe
JO )Su 3y} aodnpas o)} pue uonesado 1adoid 10} |enuassa IsinJadns
pue asn ‘Ajquasse a)a|dwod pue iadoid -A|njaies suononisui ayy
Buimo|joj Jnoyum waysAs siyy sjquasse o} jdwiajje Jou op ‘Ajajes ainsua o)

‘waysAs ay) jo uonesado
ajes 104 sanJ asay} mojjoj pue mouy siafeid jje jey) ainsua }snw 1BUMO

"ALNVHYVM AIOA T1IM ANV 3OVINVA ALYIdO¥d ‘AUNCNI SNOINIS
NI LINS3d AVIN SNOILONYLSNI AL34VS ISTIHL MOT104 OL FdNTIvd

V¥ SNOILONYULSNI ALI4VS §

"3A09V d3AINO¥d I0VdS FHL NI ¥IFINNN 13AON ¥NOA JLIMM 3SVI1d "Buljies usym Apeas suoyoniysul A|quissse pue (uoped uo punoy)

“1n220 Aew swsajqoid A|jeuoisesso ‘uaye} usaaq ae

Joyd pue ased jealb ybnoyyy

JaquinN [9poj 4nok aney noA 1 1axoInb aq ||Im 991A19S "MOJaq Pa)s| JaqUINN 91AI9S JoW0}snY 33i4-]|01 Ino }9ejuod aseald ‘suonsanb Aue sjamsue 0} 4o ‘swajqoid Aue jo Buipuey 3031109 pue jdwouid ainsus o)
'uo13939s InoA yym paysines A1aA aq ||Im nok jey) ains ate app “sjonpoud auly Auew ino jo auo Buiseyaind inok ajerdasdde apy

j910}s a8y} 0} yoeq ob j.uop i suonsanb aAeH

:Ajuo epeuen pue "s'n yj

P/N 21185802

02/04

iLNVL4OdNI

'V'S'N + 6B0ES IM X3SSNS « 9[01I) 91eIodio] YINoS 00LFZM ESN « J9IUSD S0IAISS JSWOISND

“H39INNN T3AOIN 4NOA NI LM
Auedwo) AYnH v

SLdOdSAIHNH

Jenuepy sisumQO-wivlsAg jjeqiayseqg ajqeliod

© COPYRIGHT 2002 by HUFFY SPORTS



BEFORE YOU START!

To ensure optimal playability of backboard system, a close tolerance fit between the elevator

components and hardware is required. Test fit large bolts into large holes of elevator tubes,

backboard brackets and triangle plates. Carefully rock them in a circular motion to ream out
any excess paint from holes if necessary.

AVANT DE COMMENCER !

Pour garantir l'utilisation optimale du panneau, les composants du systéme élévateur et la visserie doivent étre bien
ajustés (serrés). A titre d'essai, insérez les gros boulons dans les gros trous des tubes du systéme élévateur, des supports
du panneau et des plaques triangulaires. Basculez-les avec précaution en imprimant un mouvement circulaire pour
éliminer lI'excédent de peinture, si nécessaire.

i{ANTES DE COMENZAR!

Para asegurar el 6ptimo rendimiento del sistema del respaldo en el juego, se requiere un ajuste de tolerancia estrecha
entre los componentes del elevador y el herraje. Pruebe el ajuste de los pernos grandes en los orificios grandes de los
tubos elevadores, soportes del respaldo y placas triangulares. Cuidadosamente muévalos en circulos para eliminar
cualquier exceso de pintura, si es necesario.

VORBEREITENDE MASSNAHMEN
Um sicherzustellen, dass das Korbwandsystem optimal fir den Spielbetrieb geeignet ist, miissen die Komponenten der
Verlangerungsvorrichtung und die verschiedenen Befestigungsteile fest miteinander verschraubt werden. Grofe Schrauben
zur Probe in die groRen Lécher der Verldngerungsrohre, Korbwandklammern und Dreiecksplatte stecken und diese
vorsichtig in einer Kreisbewegung hin- und herbewegen, um eventuelle Farbriickstdnde aus den Bohrungen zu entfernen.

P/N 21185802 02/04 2



HARDWARE IDENTIFIER (BOLTS)

@m A ( S
Item #8 (1) Item #32 (2)
Il
|
Item #11 (1) Item #31 (4)
)

Item #35 (1)

Item #15 (2)

Item #34 (1)

EE

Item #39 (5)

O
\ /)

Item #9 (1)

O
\ )

Item #13 (1)

U

Item #37 (1)

Ttem #36 (1)

F

Item #16 (8)

AN

77\
7

N

T NN

Q

HARDWARE IDENTIFIER (NUTS & WASHERS)

Item #47 (1)

Ttem #17 (4)

Ttem #38 (1)
Ttem #12 (6)

.
‘ Item #18 (2)

Item #40 (1)

with this model.

3 02/04 P/N 21185802



HARDWARE IDENTIFIER (STEEL SPACERS & RODS)

O|
O

Item #7 (1) Item #33 (2)

HARDWARE IDENTIFIER (PLASTIC SPACERS & CLIPS)

Ol 7§

Item #42 (4) Item #20 (12)

HARDWARE IDENTIFIER (OTHER)

D

Ttem #46 (1) Ttem #48 (1)

Item #45 (1)

Item #30 (1)

P/N 21185802 02/04 4



Questions or Missing Parts?
DON'T go hack to store!

Call TOLL-FREE Customer Service
Number listed on the front page!

10.

1.

12.

13.

14.

Remove contents from tank (1).

Correctly identify each pole section and mark indicated distance from
ends with tape as shown.

IMPORTANT! Center alignment slot of middle pole section (5) in a
lower hole of top pole section (4) as shown. While maintaining
alignment, bounce pole top (4) and middle section (5) together as shown
until they no longer move toward taped reference mark. Upright
assembly. NOTE: Pole sections should have a 3-1/2" (9 cm) minimum
overlap.

IMPORTANT! Center alignment slot of lower pole section (6) in a
lower hole of middle pole section (5) as in step 3. While maintaining
alignment, bounce assembly and lower pole section (6) together as
shown until they no longer moved toward taped reference mark.

NOTE: Pole sections should have a 3-1/2" (9 cm) minimum overlap.
Install rod (7) through holes in bottom pole section (6) and eyebolt (8).

Install wheel axle (2) through wheel carriage (19) and install wheels (3)
onto wheel axle (2) with spacers (17) as shown. Insert pole assembly
into tank assembly as shown. Secure bottom pole (6) section to tank
and wheel carriage as shown. A deep socket is recommended.
NOTE: Two people recommended for this step.

IMPORTANT! DO NOT OVER TIGHTEN.

Secure base struts (10) to pole using bolt (11), washers (12), and nut
(13), as shown. Rotate the non-secured ends of base struts (10) as
shown.

WARNING: TIGHTEN BOLT (11) IN LOCKNUT (13) UNTIL FLUSH
(EVEN) WITH LOCKNUT’S OUTER EDGE.

Secure base struts (10) to base using bolt (15), washers (12), and
nut (16).

IMPORTANT! Test fit bolts into holes of backboard brackets (29)
and carefully rock them in a circular motion to ream out paint from
holes if necessary.

Fit spacer (33) into pawl (27). Then continue to assemble as shown.
Tighten completely.

Assemble elevator tubes (44) to ratchet components as shown. Tighten
completely. IMPORTANT! It is necessary for all parts to be installed
properly for this mechanism to work safely and properly.

Secure pawl (27) in place with clevis pin (30) and washers (18) as
shown.

A WARNING: USE EYE PROTECTION WHEN INSTALLING SPRINGS.
Stretch spring (41) into position with pliers.

A WARNING: TWO PERSON MINIMUM REQUIRED FOR THIS
PROCEDURE. NOT FOLLOWING RECOMMENDATION MAY
RESULT IN BODILY INJURY.

Insert “T” bolt (47) through Slam Jam bracket (46) as shown.

Secure Slam Jam bracket (46) and backboard bracket (29) assemblies
to backboard. Bend upper halves of backboard brackets (29) to line up
with holes in backboard and secure with bolts (32) and nuts (16).
Tighten completely.

Attach upper elevator tubes (44) to backboard brackets (29) using
spacers (42) bolt (43) and nut (39) as shown.

15.

16.

17.

18.

A WARNING: TWO PERSON MINIMUM REQUIRED FOR THIS
PROCEDURE. NOT FOLLOWING RECOMMENDATION MAY
RESULT IN BODILY INJURY.

Support pole on sawhorse. Attach upper and lower elevator tubes (44)
to upper pole section (4) using bolts (43) and nuts (39) as shown.
Attach pole cap (22) as shown.

Fit rim (21) securely into bracket (46) as shown.

Install reinforcement bracket (48) onto “T” bolt (47) as shown.
Install spring (45) onto “T” bolt (47) as shown.

Install special nut (40) and washer (38) onto “T” bolt (47).
Tighten nut (40) until flush with end of “T” bolt (47).

A WARNING: USE OF THIS PRODUCT WITHOUT PROPER
INSTALLATION OF SMART CLIPS, OR WHEN ALL SMART CLIPS
ARE NOT PRESENT COULD RESULT IN BODILY HARM. BE SURE
TO FOLLOW DIRECTIONS CAREFULLY.

Install net clips as shown. (See illustration)

Install net as shown. (See illustration)

19. A\ WARNING: DO NOT LEAVE ASSEMBLY UNATTENDED WHEN

EMPTY, MAY TIP OVER.

A\ WARNING: TWO PERSON MINIMUM REQUIRED FOR THIS
PROCEDURE. NOT FOLLOWING RECOMMENDATION MAY
RESULT IN BODILY INJURY.

Roll the completed assembly to the desired playing area. Insert the
T-strap (14) through the slot on the back of the base as shown. Secure
the unit to ground by twisting the tie down stake (23) into the ground and
hooking the T-strap (14) onto the tie down stake (23). Fill tank with 33
gallons of water.

IMPORTANT! Add two gallons (7.6 Liters) of non-toxic antifreeze in
sub-freezing climates.

20. Apply the height adjustment and moving label (25) to the front of
the pole as shown.

A WARNING: DO NOT ALLOW CHILDREN TO ADJUST HEIGHT.

WARRANTY CARD:

Please remember to complete your product
registration form either

on-line at: www.huffysports.com/warrantycard
or mail-in the enclosed postcard.

02/04

P/N 21185802



PARTS LIST - See Hardware Identifier

Item Qty. Part No. Description Item Qty. Part No. Description
1 1 206657  Tank, (Black) 29 2 900846 Back.boa.rd Bracket
2 1 200628 Wheel Axle 30 1 206305  Clevis Pin 1/4 x 2-9/32 Large
3 2 226401  Wheel, 4* (Black) 31 4 203113  Bolt, Hex .Flange , 5/16-18 x 2 1/2 Long
4 1 900217  Top Pole Section 32 2 203038  Bolt, Carriage, 5/16-18 x 2-3/4 Long
5 1 904840 Middle Pole Section 33 2 201129  Spacer .402 1.D. x.500 O.D. x 1.8 Long
6 1 900136  Bottom Pole Section 34 1 240017  Bolt, Hex 1/4-20 x 2-1/4 Long
7 1 202820 Rod, 3/8 O.D. x 4-3/4 Long 35 1 206360  Bolt, Hex 3/8-16 x 2.65 Long
8 1 202822 Eyebolt, 3/8-16 x 2-1/2 Long 3 1 203493 Lock Nut 1/4-20
9 1 203063 Nylon Insert Lock Nut, 3/8-16 871 201124 Lock Nut 3/8-16
10 2 906206  Tank Strut 38 1 203470  Washer Flat, Slam Jam
11 1 201625 Bolt, Hex Head, 5/16-18 x 3-3/4 Long 39 5 206340  Nut1/2-13
12 6 203218 Washer, Flat, 3/8 1.D. 40 1 203785  Nut, Special, Slam Jam
13 1 203220  Nylon Insert Lock Nut, 5/16-18 411 201125  Return Rafchet Spring
14 1 201568  Anchor, T-Strap 42 4 201642  Spacer .530 I.D. x.63 O.D. x .5 Long
15 2 205528 Bolt, Hex Flange, 5/16-18 x 1 Long 43 5 206304  Bolt 1/2-13 x 6-5/16 Long
16 8 203100  Nut, Hex Flange, 5/16-18 44 4 908002 Elevator Tubes
17 4 201651 Spacer.500 I.D. x .25 Long 451 203472 Spring, Black, Slam Jam
18 2 206303 Washer 1/4 Flat 46 1 900033  Bracket Slam Jam
19 1 200627 Wheel Bracket 47 1 203796 T-Bolt, 3/8-16 x 5” Large
20 12 201219 Clip, Net Holder 48 1 200318  Bracket, Reinforcement, Slam Jam
21 1 Rim 49 1 203365 Rim Spacer, Plastic
29 1 206219  Cap, Pole Top 3 50 1 202587  Spacer, .530 1.D. x 1" Long
23 1 203124  Stake, Tie Down
24 2 203617  Plug Cap
25 1 201257  Label, Height Adjustment and Moving
26 1 Net
27 1 201160  Pawl Lever
28 1 201159  Ratchet

NOTE: Hardware kit is designed for more than one style of basketball system.
Not all hardware will be used.

P/N 21185802 02/04 6



IMPORTANT! WRITE MODEL NUMBER FROM BOX ONTO PAGE 1 OF THIS OWNERS MANUAL

Questions or Missing Parts?

DON'T go back to Store!

Call TOLL-FREE Customer Service
Number listed on the front page!

e |—TV| TOP POLE 35-1/4”
T

),
MIDDLE POLE 43”
Q_P © 0 o o)
<§i
(13 cm)
L?Yl BOTTOM POLE 43”
¢ °
5"
(13 cm)

o
5 IIGNMENT MARK °
e ° | c IMPORTANT! 4]
(See Text Page)
[ HOLE 5 .
IMPORTANT! Note =
(See Text Page) .) (See Text Page)
=
\
Note E\ N—— 6
(See Text Page) L
. o |
| WOOD SCRAP
AN ' O
N \\U oncooo ° N2
o] S

7 02/04 P/N 21185802



IMPORTANT!

(See Text Page)

Note

(See Text Page)

17

V.

17

P/N 21185802

02/04




P/N 21185802

02/04




IMPORTANT!

(See Text Page)

@ (12, A WARNING

SEE TEXT PAGE

P/N 21185802 02/04 10



A WARNING

SEE TEXT PAGE

(&0

P/N 21185802

02/04

11




00000 12




@ Install net clips.  Installez les pinces du filet. Netzhalteklammern anbringen. Instale los sujetadores de la red.

A WARNING: Use of this product without proper installation

of net clips, or when all net clips are not present could result in
bodily harm. Be sure to follow directions carefully.

AVERTISSEMENT : L'utilisation de ce produit sans installer
correctement ou toutes les pinces du filet risque de causer des
blessures. Veillez a suivre scrupuleusement les instructions.

WARNUNG: Ein Gebrauch dieses Produkts ohne ordnungsgemiR
angebrachte Netzhalteklammern bzw. ohne den Gebrauch der
Netzhalteklammern kann Verletzungen nach sich ziehen. Die Anleitung
genau befolgen.

ADVERTENCIA: Si este producto se usa con los sujetadores de la red
incorrectamente instalados, o si no estan todos presentes, se pueden
ocasionar lesiones corporales. Asegurese de seguir cuidadosamente

CLIP “ARM”

" BRAS " DE LA
PINCE
CLIP-ARM

"BRAZO" DEL

SUJETADOR

CLIP “BODY”
" CORPS " DE LA PINCE
CLIP-HAUPTTEIL

las instrucciones. "CUERPO" DEL
SUJETADOR
21
/ Insert one “arm” of clip (21) into ram (20) as shown. Twist “body” of clip slightly so that second “arm”
7 slides over the top of the first “arm” as shown.

Push in direction indicated by arrows.

muestra.

20

Poussez dans le sens des fléches.

sujetador.

Insérez un " bras " de la pince (21) dans I'éperon (20), comme illustré. Tournez légérement le corps de la
= « pince de sorte que le second bras glisse par-dessus le premier, comme illustré.

Einen Arm des Clips (21) wie gezeigt in die Spirale (20) einsetzen. Den Hauptteil des Clips etwas drehen,
o sodass der zweite Arm wie gezeigt oben liber den ersten Arm geschoben werden kann.

Introduzca un "brazo" del sujetador (21) en el accionador (20) como se muestra. Tuerza ligeramente el
"cuerpo” del sujetador de manera que el segundo "brazo" se deslice sobre el primer "brazo" como se

Push second “arm” back and into ram as shown.

In die durch die Pfeile angezeigte Richtung schieben.
« Empuje hacia la direccion que indican las flechas.
Z

Twist “body” of clip slightly again to spread “arms” of clip.
Clip “arms” must be flat and touching edge to edge as shown, not overlapping.

Tournez légérement le corps de la pince une nouvelle fois pour en étaler les bras.
Den Hauptteil des Clips noch einmal leicht drehen, um die Arme des Clips zu spreizen.

Otra vez tuerza ligeramente el "cuerpo” del sujetador para abrir los "brazos" del

13

02/04 P/N 21185802



o

Install net.
Installez le filet.

Das Netz anbringen

21

D
y

D
o,

I

i
)

SIDE VIEW
VUE DE COTE
SEITENANSICHT
VISTA LATERAL

NETCLIP
PINCE DE FILET
NETZHALTEKLAMMER

Das Netz drehen, bis es einschnappt.

Tuerza la red hasta que quede conectada en su posicion.
Le filet doit étre centré dans la pince.

Das Netz muss im Clip zentriert werden.

La red debe quedar centrada a través del sujetador.

NET
FILET

Instale la red. A SUJETADOR DE LA RED
26 20 Q /
NET
FILET
/ NETZ
‘ RED t
Insert net into bottom of clip as shown.
Insérez le filet dans la base de la pince, comme illustré.
Das Netz wie gezeigt unten in den Clip stecken.
Introduzca la red en la parte inferior del sujetador como se muestra.
S -
Twist net until it snaps into position.
Net must be centered through clip. SIDE VIEW NETCLIP
VUE DE COTE PINCE DE FILET
. . - _— i NETZHALTEKLAMMER
Tournez le filet jusqu'a ce qu'il s'enclenche en position. SEITENANSICHT SUJETADOR DE LA RED
VISTA LATERAL

"NETZ
RED

P/N 21185802

02/04 14




IMPORTANT!

(See Text Page)

A WARNING

SEE TEXT PAGE

10

ft.

15

02/04

P/N 21185802



